
1 

P A R T S   L I S T  

Item Qty Description Item Qty Description 

A 2 3 1/2” Band Clamp G 2 3/8” Lock Washer 

B 2 5/16” X 2” Carriage Bolt H 2 7/16” X 1 1/2” Carriage Bolt 

C 2 5/16” Flange Nut I 2 7/16” Washer 

D 2 Backboard Brace J 2 7/16” Lock Washer 

E 2 3/8” X 1” Hex Bolt K 2 7/16” Hex Nut 

F 2 3/8” Flat Washer L 2 4 1/2” Band Clamp 

Note: 
Some bending of Backboard Braces (D) may be required for installation. 

 Inspect all contents prior to installation.  Report any missing parts to dealer immediately. 
 

 Read all instructions before proceeding. 

—— Instruction Manual —— 

BA77XBR 

Brace Assembly 

Date:  05/02/2019      Rev: 3        B.A.            N.J.C.            File: BA77xbrINST.pub                                                                         Ref#: 920105 

Customer Service     
(800) 247-7668 


